EmaniA
Product information Ms Spnr'

Bi= / Introduction

R EEIEREMDEAEER - AT RAEIESHRELEERE BRI AOEES
EAREEETAY  LHELAEESRGEANEE - AERETRENREEYSE - 5L
MDEL 5 i 2 FRRFE R (b 24t B BT AR SR BOST AT - R oA R 218 B0 TR T o 2 18 K M AERI3D TR
AEFE - MDE BRI SEMEART 2518 -

Thank you for buying this MD product. The M5 Sport is the latest technology in Rotary RC
models.

Thank you for choosing an MD Helicopter. In order to assemble correctly and get the best
performance, please read the manual carefully before assembly. Please keep the manual
for future reference in case you need to fine tune or do repairs.

Z&EEIE / Caution

RIEBEZTERKERTIEF—RKITE  HRZIEMU ISV FEHEZEFEHBEES /572 s N E
MFTERETEMEL RAY - MERAEEE - 3B - RIBIELMARTE BB ESIMANEE - 5
S ELEESEFEBSATERRNEESEN - FILRTRBIZRRANFEEE RMMAZE - 128
EmEBEREERMEAFEFEEEM - UARESEHEZ  MEREHEEEm AR EHER M
B ApTEEZREREREAEIRTMIES  MEBRRIFABRIE @ N ASIEaKHEEFIR
HEERMNIEE - BESHHER

This MD RC Helicopter is not a toy, it is prohibited for ages under sixteen. As it is
intergraded with many hi-tech electronic and mechanical parts, incorrect or faulty
assembly, setup as well as usage can cause injuries to the user or other people. Please ask
a professional hobby shop or an experienced user to help you doing the final check of
assembly and setup, and be cautioned to follow your local safety operation requirements.
The manufacturer will take no liability of injuries if the product is not properly assembled,
setup or operated. RC Helicopter is an product of consumption. Once the customers start
to use the product, the parts will be worn and suffer from attrition, the vendor will not
accept any replacement or return claims due to normal usage. In case of repair
requirements and complaints, please contact our authorized dealers. They will provide
free technical support of repairs as well as parts supply services at applicable and
discounted prices.

RITEZEEEFEIA / Safety Rules

iZBEMEBEY / Keep away from Buildings, Trees, and Power Towers

ETEFHRTREA —TENRE  HHNTEEE kit RENEZEZFEEE - 5
TRAITREERLEA 512 BEY)  SEER  HAESE - BRBIEAZSMEREBCEMH

AMEEE - YRABR  BREECTRSH T BEREAZRABRT - ERHEAIRE
PRAERITIPIERRVER - BOERK - FTEFRSKE MEE - LIERAS RIEERENEE -

As RC Helicopter flies at a demanding speed, it is dangerous when crashed. Thus, the
flying field becomes very important. It is important to keep away from people, buildings,
trees, power lines and power plants. It is especially important to avoid faulty and
inaccurate operation to prevent injuring people and damage to private properties. It is
recommended to select a wide flying field and use wide safety landing bracket for the
first flight. This will reduce the risk of unforeseen damage. It is no recommended to fly
during bad weather conditions such as rain, wind, thunder and lightning storms.

e IFBIEE / Avoid fly alone
ERTHMRITA - BEIESEEHEBERNEHETRT - HEERAVEGE —ERET S

~]

2 XHESHREEHREAR

SN g | TN

-~ -1
©

S B

ST

&=
W

uabAxo aibeaw yym an|b ay3 aney asea|d pue bunieaq ay3 / an|b maids ayy aney asea|d sejnbai s1 maids ay |

diod Abojouydal va oNIN



Emanie
Product information Ms Spnr'

FoAEHINGR - EERERERIDESEVHEE —ENEE  ZESHRBERIERT -
& BEERINALTT oETRIE - (FR—ERENEZEFERTE - LARALXEZNESHES
EHERE - (IIREMERFZEAFINREESE) -

% 3% 56 ik Al B 3R 5

==
o

It is essential to confirm that no one else is using the same transmitter frequency as you
before switch on your transmitter and fly. If there are multiple transmitters with the same
frequency they will interfere with each other an cause control function failures. Controlling
the helicopter is difficult and it is important to have another experienced pilot nearby and
avoid flying alone. To be a good RC helicopter pilot is also respecting and taking in to
consideration the safety regulations that apply. It is highly recommended to practice your
piloting skills using pc flight simulation software.

S S

==
W

REHEEDEH / Keep away from Rotating Parts
SETEAKTRELERZEEER - WREIRITHMASEEBE EERENIFISEE - H
7RI Y - DIREREkR RIgE -

It is important to make sure there is nothing near the running area of Main Rotor and Tail
Rotor. To avoid from any dangers, please keep away from the Helicopter when the Main
Rotor and Tail Rotor are rotating.

BB ERIRIE / Keep away from Humidity
BEFHANEHZBENEFSAHGHAER - W ABYEMNMIDHESIKE - BREAENRKR
R - URKIEAKB R MERM RS AT RN EIMN

As the helicopter consists of many electronical parts of high precision, it is absolutely
essential to keep them away from humidity and water vapors. In order to prevent damage
to the electronical parts caused by humidity it is strictly prohibited to operate the
helicopter in damp conditions and rainy days.

BB R / Keep Away from heat
ETEAKZSFYEUPOMEERE - EFEmATEME AIEEESEMIR - LERASE
M HZa9 I EE -

uabAxo aibeaw yym an|b ay3 aney ases|d pue buneaq ay3 / an|b maids ay} aney asea|d sejnbai s1 mauds ay |

As some of the parts of the RC Helicopter are made of POM or nylon others are made of
precision electronic components it is absolutely essential to keep them away from heat
sources since they can be deformed and damaged.

B EZ R LZ2FIR - Ko E A IBERITRSE D |

Following the above safety guild lines, you will be able to enjoy the flight.

—RiR{RE&EJ57% / Regular Maintenances

)

58 & Hi18 &/ Regular inspection

BEEZEFRASBERTHEBR ZEAREEM - FIURTE R IBRERSIES AT K

BB ZHEERY - FRERERERERITRYE  NRENEZEAS  ROIERIEEREINHE
Ik  EREIREMEFHERRENEE  DRESCHNERBRRISRE&EMSE -

Electrical Helicopter consists of precision parts and components. In order to keep the
helicopter with good and stable performance, pilot should always keep all the parts and
components in good condition. If there is any worn or damaged parts caused by the lack

diod Abojouydal va oNIN

XHEFEZSUHZEAHREAR 3



Emanie
Product information Ms Spnr'

of good maintenance, the helicopter might crash or not able to function properly. It is
essential to do the regularly inspection of parts which is the key to keep you helicopter in
good condition.

FheREEEE/ Key check points of Main Rotor

1.ZxhE2E E EEE/ Main Rotor Housing :
SFrRBEEZEERR  ROSTPERLERBEARNZEIEN - AoEXREE - &6 -
THEEAEZEIFEAR - L ERFR TEEIREEREER -

SN g | TN

-~ -1
©

WS S

&=
W

If there is any unusual rotation of the Main Rotor, or unusual vibration on the fly, please
check Main Blade, Feathering Shaft, and Main Rotor Shaft to see if there is a balance issue
or deformation. Please replace with a new Main Rotor Housing if needed.

2. e EEHEE/ The main rotor rubber dampers :
EERERAGHIVREEMRESZ  SRERTREUILSERERN

The elasticity of rubber damper will get worse after a certain period of use. Replace the
rubber dampers if the stability while flying becomes worse due to bad or worn elastic
rubber dampers.

3.FhEE I E/ Main rotor holders :

FHEERE— A RTAI AR ITRIBIEE  BERRARNEEINIZETR S 2HEH - NERT
BHEREFFEEBE  BEEHES T FREANEEEEEN A EEBEE - DUNIKEE - i
G BPEER - HERKXEEARE B LB RYIEEFTRMm -

Although the pitch movement of the main blade Holders has been checked on the bench,
you might need to increase the pitch after a test flight. If you encountered slow response of
elevator or aileron when you fly, you should inspect if there is any deformation of the main
blade holders, state of bearings, gap in the linkage balls or balls missing in the bearings.
Replace with new parts if any of the above problems are encountered.

4.5 =/ Main blade blancing (Notice) :
RATRI Ehe BN RF AN BT EFENEE - WHREBIEEEARER  DIREAHNNEE  FEHE
FEAENEEGZIERNSHIEERERN -

uabAxo aibeaw yym an|b ay3 aney asea|d pue bunieaq ay3 / an|b maids ayy aney asea|d sejnbai s1 maids ay |

The Main Blades have to be well balanced before installation. In order to get the best thrust,
adjust pitch control linkage rods to keep blades rotating on the same surface. Any
vibrations caused by poor balanced Main Blades will cause wear and tear or damage to the
parts, and cause the connected part to loosen.

5.1+ #4/ Swashplate :
STFRABREREENUR  FERFBEEEUEAEE  BIEMBETEHE
TolgEdsE ARARREINEREIRS - BRERWESBI -

When the bearings in the swashplate becomes worn, hovering will become unstable and

the control will be inaccurate, the main blades will sometimes not track correctly. Replace
with a new Swashplate if you encountered any of the above problems.

B HEEER/ Key check points of the fuselage

diod Abojouydal va oNIN

4 XHESHREEHREAR



[EER: g MEEES

b S 2

plped

==
W

uabAxo aibeaw yym an|b ay3 aney ases|d pue buneaq ay3 / an|b maids ay} aney asea|d sejnbai s1 mauds ay |

diod Abojouydal va oNIN

Emanie
Product information Ms Spnr'

1.Z#h&h%/ Main shaft bearings :

T A RAEREENF - ERMRTA100 HEMNRRE REFHAMEERDT - BEE B mAE
FEFIRBE - BE2ELSETANRIED RITABREER - ERCLARERELTHEA - 2
SIRF A ARBNER - 25 2B SRRV ARG -

The bearings of the main shaft are always worked under heavy load. It is essential to check
them after every 100 flights. It is recommended to replace them with new ones after 100
flights. Please check these bearings more frequently if you fly more extreme 3D maneuvers
or there is any crash. Please replace new bearings if there is any unusual rotation sound or
unsmooth rotation.

2 E Ol 4 / One-way bearing set :
BoFHET AT REBENER - BEA VT RERTFIRIGEHEF - EFLAS50ENBHE S
A NAGERE EOW

One-way Bearing is not an easily worn component. In order to keep it in good operation
condition, it is recommended to disassemble, clean and lubricate the bearing every 50
flights.

XKMRBELTEWAPARE) - FUBBREQHAE -

Please replace new One-way Bearing set in case there is any unusual fluctuation of the
main drive gear.

3.2 EHERES / Tail drive belt :
EEHEFHAXASHENT  RIEEFARBDASEFEENIRSE - BiEEe
EETFEERNN  EEFEENGERRNES UHEISETNEMRZS -

Although the Tail drive belt are made of industrial high strength material, they will still get
worn after long time use depending on the flying style. To keep accurate control of the tail,
please check how tight the belt is regularly. Also check the belt wear, replace the new belt
when the belt is worn to maintain good rudder control.

4 FZEFIF IR EE R/ Key check points of all linkage rods and

linkage balls

EHIER  EHBERE - AR EEEERHHRFINIRSEFEBURIRTBIEEEE R /)
IAEAEREER WERRREFERTRELESERFNABRBBRTIN  HEREIRNE
ERTESMBS ARG R EEBNRRAVBE - SRRIBEOERTRERDR - SEERD
MR - BREGBNER - BARITHEREZE -

During assembly of all the Linkage Rods and Linkage Balls of the helicopter, it is important
to make sure all the Balls and the Ball Links can move smoothly with correct clearance
without unusual gaps. Condition of all the Balls and the Ball Links affects flying stability
and performance of the helicopter significantly. To keep good flying performance as well
as safe use, it is essential to check the clearance of the Balls and the Ball Links particularly
after crash or long-time were by dusts or sand. Replace Balls and Ball Links if the clearance
is larger than the allowable tolerance as it might cause links to fall off during flight.

EiEE 2 #18EE R /Key check points of the tail torque
assembly

XHEFEZSUHZEAHREAR 5




Emanie
Product information Ms Spnr,

1.EtE#w#H/ Torque tube drive rear gear set
REGAHIERMENANRES - SORRMFABBORKRISEES  BEBMART - 1
AREBENATREHEHIE - R RBERFTIRGES R R EERHRERIIBE -

Please pay special attention to bearing abrasion. Once the gap in the bearing becomes
larger than allowable tolerances or rotation is not smooth, replace with new bearings.
The abrasion situation of the gears also needs to check, replace new gear in case the gear
is seriously worn and affects smooth rotation of any gear.

2.Ehe B HB EE/ Tail pitch assembly :

SRREMRITE - FIRRERREERE EEARERMBBAREINT - EBEWER 18]
B EBMREET N —RKT - GRITUEER/MEMEEBREF  SRERZERIRENERL -

FEAREREVREABEBRRIMNIKE - BRI AKESHY)  BRERES TR HthER
EEB K TR E R BEAEFNER -

When flying in grass, please check Tail Pitch Assembly to see is there any grass enmeshed
after each landing. Clean the Tail Pitch Assembly before a new fly in case there is any grass
enmeshed. Fail to clean the grass might cause you to lose tail control as grass will create
resistance and affect the smooth movement of the Tail Pitch Assembly. It is important that
not to apply any lubricating oil to the Tail Pitch Assembly as it will stick dust and cause
abrasion of the bearing, and affect the smooth movement of the Tail Pitch Assembly.

3.EhEEE EEE / Tail torque tube unit :
EheEEE R - MITA50 A aRmRHETERRE - MRHEAERZLER - NEEAIENE R
BAE B - BRIEFHI RS TS -

Please disassemble the Tail Torque Tube Unit to clean and inspect it every 50 flights. To
keep good tail performance, replace with new bearing if the gap of bearing is bigger than
allowable tolerance, or the bearing is worn or damaged.

4. g2/ Tail blade
RITHREEmNBTEIEIRE  BRIRERZEAPENINFIESEFEBEIES - DR %EE 4+
EEES L AIISEEEEY  BERITME

In any event that tail blades touch the ground during a flight, users should inspect the tail
blade right after landing. To prevent unusual vibrations which will cause abrasion or
damages to other parts, please replace tail blade if there is any damage. This will maintain
good condition of the Helicopter and good flight performance.

AR | BRRREBRAURBERN - FHUOEHREHE -

Caution: Any loose bolt/screw might cause malfunction, damage, or crash of a RC
Helicopter. Please check all the bolts/screws regularly, and fasten the loose bolts/screws
immediately.

315.05

- ) ‘ B 1031.81
1407.43

SN g | TN

WS-SR 8

&=
W

uabAxo aibeaw yym an|b ay3 aney asea|d pue bunieaq ay3 / an|b maids ayy aney asea|d sejnbai s1 maids ay |

diod Abojouydal va oNIN

6 XHESHREEHREAR



duod Abojouyda] va ONIW

REHETH
Equipment & Tools

IEAE R B AT Standard equipment and selection
STTIT RN

ceoyy 89
o s LK 1
M5 Sport 2 EZ#HE X1 BHERAEXL
MS5 Sport Kit set x1 Backup Screws x1

AR i1 (RE0) FEEE(EE) R L (BE)
500 Grade Brushless Motor x1 100A Electrical Speed Gear 13T x1 Main Blade (optional Parts)
(optional part) Controller x1 (optional part)

BEEZERETRE

BB EUEABLL L FEBTEEBI00ANLE  3EMEE B) F 12 EAREE3
B RARIUER SR Receiver with 6 or more At least 100A Electrical 3 Axis Gyro EfiZsiEEmmaaxl
Transmitter with 6 or more channels Speed Controller 3 Standard Servos for CCPM
channels are required 1 Tail rudder servo

et DAE Y

it fill T3 < L (D) $REM22.2V - 6S25CLLE - 3300~4200mah R~ & AL160mmx47mmx56mm
500 Grade Brushiess Motor LiPo battery 22.2v. 6S25C (Minimum). 3300~4200mah Size max160mmx47mmx56mm

< ) B
. %
~ )%
S Sl N
/ % N /{‘y
B17] EIWJ| BEshipie NS ez +FF
Scissors Pocket Knife Grease  Anaerobic adhesive Instant adhesive Screw driver

ANAERF 1.5/2.0/2.5/3.0 mm ROsH RIEH
Hexagon keys screw driver 1.5/2.0/2.5/3.0 mm Diagonal cutting pliers Noddle Norse pliers

7




= BR 4 #H 1155 AR

Assembly instructions

4\ 3¥E Caution

AN S BB - 55 LB - ( A
When fixing the metal parts, 6X12.5X4.5...X2
Please apply a little anaerobic
o adhesive on it.
- - 6X13X5...X4
[ERE Mz AEm  FERERIBSHEEE
ZER-
Please make sure all screws been @ 6X8.8X0.5..X2
tightened even assembled already by
factory.
M4X27..X2
6x13x5 .
\ f] ”@ M4..X2
6x8.80x0.5 o [ (O 00im-177.%2
6x12x4.5 (o M2.5X6..X4

01M-005C

\ 001M-177
6x13x5

B m#hEFE LRl
Apply some grease on thrust bearing

AERK AEBUI
Larger Inside Diameter ~ Smaller Inside Diameter

IEigEE R BB B R RIT R - EE200EHRERER - SERBEEERTE - AHEEEHEZEE - EBERTER -
Thrust bearing and washer for radial bearing are wear items, and thus should be inspected for replacement after every 20 flights.
For flights with high headspeed, the inspection interval should be reduce to ensure flight safety.

8

diod Abojouydal va oNIN




duod Abojouyda] va ONIW

= BR 4 #H 1155 AR

Assembly instructions

MS Spori

4\ EE Caution

BarEN B2 - B LBAE -
When fixing the metal parts,
Please apply a little anaerobic

P adhesive on it.
R HEm  FERIERIRHEEHE

g2re-

Please make sure all screws been
tightened even assembled already by
factory.

M2X1 l...X2\

01M-0035

01M-0034

- ~
O 01M-0034..x2
© WD 01M-0035..x4

(I o01m-0037.x1
N y,

01M-0034

01M-0035

o

01M-0035

MAX8.. X2
- M3X25...X2
] 01M-026...X2
:l 01M-0170...X2
O [ omoe.x
@ AX8X1..X2
] FAXEX4.. X4

01M-0251

1M-0166
\

4x8x3T

AR RS E5e LB AR -
This assembly is ready to fly from factory.

01M-0035
01M-0037
ICAR RS E 5T LB -
This assembly is ready to fly from factory.
SERBEZER
1 0 Degree pitch maker
& FE — L>/
= XA 7 b
PN Apply Grease < //
01M-0036




=HEh 4 AH IR A

Assembly instructions

3X18

04M-0034
3X8X4

0IM-0145

FHWFE"WERET
@ Turn the down bearing downward

e,

) 10x19x5 °

Rz B - 5B

e

&

4\ 3= Caution

BHBENTBEEHER - FLBHKE -
When fixing the metal parts,
Please apply a little anaerobic
adhesive on it.

REEDB B IH

M2.5x8

01M-0109

01M-0091

ROEEE

SEEHLTEHTEE -
Mount the motor to the motor mount
before mounting it to the main frame.

BB IR EENT - AFELRE -
The battery slide screws can be locked,
you do not need to glue them

e RIRAREE

BITRIB 44 AHE - MATHEFMEE - THFJELTEE - #
BANRKSFEKFEEECGHEEEMNS - EREATHBIFARET
TFIRAAEHEE -

Assembly point : Do not tighten the screws entirely in the main frames, put
the mainshaft through the bearings, and then make sure it could move
smoothly up and down. The bottom bracket must be placed on a flat surface
(preferably a glass surface). Be shure that the mainshaft can be moved up and
down and then tighten the screws in the main frame.

TWE=EE L
Turn the upper bearing upward

=g -

Please make sure all screws been
tightened even assembled already by
factory.

~
M2.5X8...X4

M3X8...X2

01M-0109...X4

3X18..X2

3X5X0.5...X4

T10X19X5...X2

] 3X8X4...X4

49 BRI U 1

Press the two main frames equally

/

o S0
Main Shaft

J

h
Fﬁv
S -

! & ' L & 1

SRR Jf L

Main frames

\

REEE
Glass surface

10

diod Abojouydal va oNIN



duod Abojouyda] va ONIW

= B4 #H 1155 AR

Assembly instructions

MS Sporf

BEMITIORZE - RELRBIER -
The plastic idler is checked after fly 30 times.

FEE " #EE E
Turn the down bearing downward

<

10x19x15

e i o

Turn th beari d
urn the upper bearing upwar M3x8

M25xg ~M2:5x6

RREIEE

4\ = Caution

BAHEHNEBESMHE  BLBAE -
When fixing the metal parts,
Please apply a little anaerobic

e adhesive on it.

[RRE LR 2 M - AR RERBHEEH
e -

Please make sure all screws been
tightened even assembled already by
factory.

~N

(D M2.5%8..x4
ﬂ]][lﬂ M2.5x12...x8

]1]]][]1]]]]] M3x8..x16
]mmmmm M3x10...x4

] 01M-0109...x12

} 01M-0091...x12

FREE  FREHLERTERE -
Mount the motor to the motor mount
before mounting it to the main frame.

01M-0132




& B0 4137 35 AP M5 Sporf

Assembly instructions

A\ 3= Caution

BHENEBEER - B LB%E -
When fixing the metal parts,
Please apply a little anaerobic

e adhesive on it.

FRERZAER - FERIERIESEEHE
ZER-

Please make sure all screws been
tightened even assembled already by
factory.

N

Jmm m256.x4
@]]nm M2.5x12...x8

:ﬁmmm M3x8..x16
]mmmum M3x10...x4

] 01M-0109...x12

’

01M-0106

REEER#x4  EALEHE  SEEARE
BHE -

Please do not tighten the tail boom screws*4 PCS
before the tail boom unit is assembled.

} 01M-0091..x12

@ EMEWEAT
Turn the down bearing downward

<=

10x19x15

<=

FEhsE = mE L
Turn the upper bearing upward

diod Abojouydal va oNIN




duod Abojouyda] va ONIW

= B4 #H 1155 AR

Assembly instructions

-
© O 01M-0009...X4
© | M2x12...x4

M2 %...X4
@ D M2 Nut ’
©  [Jo— 0 5x14.%12
© [ —2.5%18.. x4
© [— M3X18...X1

@ [| 2.6X6X0.6..X16

M3z X1

@ [[E] M3 seli\ur s

RRELAERDR  BETEBIERE -
Servo arm is optional, please purchase or
prepare their own.

REFEES FL (325 EE Bt

Recommended distance of servo arm .

A

7
)

Y

M2.5x8

4\ %= Caution

BHRENESBEUR - B LBHE -
When fixing the metal parts,
Please apply a little anaerobic

e adhesive on it.

EREBzA%m  BEREDBRMESEHE
EEB-

Please make sure all screws been
tightened even assembled already by
factory.

CCPM / FBL HiIt2f. BB ;B0 BE -
Recommended distance of CCPM / FBL.

- _
LN
o~
| < | <
ol ~I|l © ol 2|
| © | O
o
n
/ A
CCPMXx3 FBLx2

13




= B4 #H 1155 AR

Assembly instructions

MS Spori

N

© oo o
= O[]

006

M3X5...X1

1

M2.5X16...X2

T

M2.5X20...X1

5X11X5...X2

3x10x4...x2 \

N\

M2x8...x1

M2.5X14...X1

01M-0032...X1

4X8X3..X2

01M-0009...x2

4\ 3= Caution

BHENESESHR  BLBHE -
When fixing the metal parts,
Please apply a little anaerobic

o adhesive on it.

J

M2.555248 ... X3

M2.5 Lock Nut

:l X2

| E—

J

XESRFE20EFRIEESIR -

01M-0148

IEfTIRA R E T I SHER -

to the plane surface.

5x11x5

M3x5

7x11x3

01M-0009

M2x8 -~

M2x8

01M-0167 S

01M-0134

Please make sure the set screw is tightened

01M-0128

5x11x5

01M-0038
/

X Please refer to page 26 for special recommendations.

[RGB 2 A%
EEE-

Please make sure all screws been
tightened even assembled already by
factory.

FERREIBHEEH

[ ©® [ M2X8..X1 |
[ M2X8...X2
01M-0009...X1

|:| 7X11X3..X2

J

diod Abojouydal va oNIN



duod Abojouyda] va ONIW

& B0 4137 35 AP M5 Spori

Assembly instructions

4\ 3F= Caution

s N\ (
| ':w BHEN B - FLB%E -
@ © 4XTX4... X2 When fixing the metal parts,
M3X30...X2 Please apply a little anaerobic
@ M M3X18...X2 e adhesive on it.
© [ — M2X10..X2 @ [I] 4AX9X4.,..X2 [RGB % m - FEREDBHEEHE
k ) 2B
[]B M3 FZEE 6. X6 Please make sure all screws been
— M3 Lock Nut tightened even assembled already by
© M4X4.. X1 factory.
C[] 01M-0009...X2
. J
M EHE X Larger ID
ouT IN

R —
"

B [l 7R G A B

Apply some grease to the one-way bearing.

/2

N TEEZ/]N smaller ID

M3x30

01M-0142
M3x3IZEFLE P HEE -

Please make sure the set screw is tightened to
the flat spot

01M-0091

01M-0173

01M-0009
5x10x4

01M-0126B

M3x18

01M-0088

15




= B4 #H 1155 AR

Assembly instructions

4 3\
© [[———e——— 3x5.x0
@ |:~ M3X10...X1
H M3 RRE.. X2

(o 2.5X4..X4
. J
M3X35

01M-0083

RBE

Long furrow

01M-0017

4\ = Caution

BHENTBEMN  FLBH%E -
When fixing the metal parts,
Please apply a little anaerobic

e adhesive on it.
FER LRz B m - AR RERIEHEEHE

2B

Please make sure all screws been
tightened even assembled already by
factory.

HBE

Short furrow 01M-0017

01M-0061

01M-0083

01M-0138

01M-0139

_

\ M2.5x6

01M-0169  01M-0172

EieRAARTH - BREDEREREIRENBIE -
After complete the tail rotor assembly, please check
if it rotaes smoothly.

WA
Head turn right

HEERA
Head turn left

A .
=93 .

ERERNAEAFNHEBEE AR - BRIAEANAR - RERRZEE®HES@TA
E - WERRIBE -

Warning: The tail rotor clip is assembled in a different way from other manufacturers. And the
direction of the compensation can be different. Double check that the tail rotor is compensating

the correct way.
16

diod Abojouydal va oNIN



duod Abojouyda] va ONIW

= B4 #H 1155 AR

Assembly instructions

MS Sporf -_

@

.0

-

3x19 PINZAZEEHEML -

3x19 PIN must pass through the shaft positioning holes

IR EwHESE -

Warning: Check belt direction.

~
M3X5...X4

M3...X4

M2.5X10...X2

-

B

[

E_ M3X6...X4
[ o—

C—

M3X12...Xé

PIN3X19...X1

. J

4\ = Caution

BHENEBEUR - B LBHE -
When fixing the metal parts,
Please apply a little anaerobic

e adhesive on it.

FEREBzAER  BEREIBHESEHE
Bl

Please make sure all screws been
tightened even assembled already by
factory.

W LA - @

Locking screw, a total of 5.

XESBRE2TERABIERSIE -
X Please refer to page 27 for special recommendations.




= BB #1155 AR

Assembly instructions

4\ = Caution

BHENEBEUR - B LBHE -
When fixing the metal parts,
Please apply a little anaerobic

e adhesive on it.

Rz AEBER - BHEREDBRHEEH
Bl

Please make sure all screws been
tightened even assembled already by
factory.

3x19 PINREZFBEHEMSL -
3x19 PIN must pass through the shaft positioning holes

TFBEAE  BITEE -

Mount the swash plate before mounting the phasing control mount.

diod Abojouydal va oNIN

18



= BB #1155 AR

Assembly instructions

4\ = Caution

@ R S BB - A LB -
When fixing the metal parts,
Please apply a little anaerobic
e adhesive on it.

FEREBzAER  BEREIBHESEHE
Bl

Please make sure all screws been
tightened even assembled already by
factory.

‘:_
\ M3 B EMENML -

M3 screws must pass through the
— shaft positioning holes

BRE RS4RI E L FEBTHE -

The set screw must be aligned with this flat spot.

duod Abojouyda] va ONIW




ZER 4R 17ER B M= spnr,

Assembly instructions

. P N == .
B S SRR A\ 7 Caution
Quick release battery holder instructions. PR —

When fixing the metal parts,
Please apply a little anaerobic
e adhesive on it.

R R 2% n  AEIRTEEGEEH
ELE-

Please make sure all screws been
tightened even assembled already by
factory.

ICAAH H IS E S LIBAE -
This assembly is ready to fly from factory.

Bt BEB A RANT - FRELRE -
The battery slide screw can be
locked, do not need to glue

B -

Release it. @

Lock it.

[E] & =0 &t 2 52 R a5 AR
Fixed battery holder instructions.

EXRBFERRIFEMEERGE - oILUR THIGE 2% - RERAIERAMEM3XSLIETIR4ETE RN EE(MEIFEE) - ZEERELEHNEK -
If you do not want to use the quick release battery holder, you can remove the fastener group. Instead you can use two M3X8 socket set screws for
the battery plate (on both sides, a total of four), to achieve a more lightweight model.

20

diod Abojouydal va oNIN



= BB #1155 AR

Assembly instructions

‘ m 04M-0040...X4

BT ERBRNERE

Suggested placement of electronic components.

=it
6S Li-Po

duod Abojouyda] va ONIW

21



AR 1 #H 2 EAGR 22

-<H

Equipment assembly & Adjustment

7EE Caution
EETERZRRIG - FREEEAKNZZIER -
Keep a safe distance from the helicopter when doing the adjustment of blade tracking.

FheEPitch 0 - ZSHEAEEBRUSEE

Illustration of every mechanism when the main blade is at 0 degrees.

FheBTHEEERIE

Adjustment and balancing of the main blade.

[ ﬁ )

EEHRIE : Mz ERRBFERAM3ISIMABAETE - MIRSMZER—HERERAZESE - ILIA
BHFEIE - KMz EREBMKFEREMKSE -

Adjustment of Main blade: Mount the two main blades with M3 or M4 screws, maintain the two blades at
the straight line. You may use the tape to adjust the blades and to make sure the two main blades.

o[ {E AR D BIRE IS MR Bl - SRFEMIRAC - K EEEMBGERS A -

You may use the sticker to label or color pen to marked on the side of two blades.

FREABERSRTEBEBK - BRER LEGREEE -
Please adjust the linkage rod if the rotating track is higher, it means the pitch is too big.

22 XHESHREEHREAR

SN g | TN

-~ -1
©

S B

ST

==
W

uabAxo aibeaw yym an|b ay3 aney asea|d pue bunieaq ay3 / an|b maids ayy aney asea|d sejnbai s1 maids ay |

diod Abojouydal va oNIN



2232 E SR (E MODE 1

Adjust settings and operate by MODE 1

12
# 3 = = 1A =1 [ = 4= ==aa. S 2 a == = [z
Eﬁ EEEAKESEH )  SGHEMEEESR  FERTIBELEIE FIHUSH  SEEHER
| WERZEN - MARERME - BIUEREFMAERE - LRERATFERZER -
EE The remote control helicopter is a strong and dangerous toy. Please check and confirm every part of the
2% machine before flying. If there is crash damage or other damage to the model do a complete overhaul
H; of the model so you can make the model safe to use.
Hh
VS
b 9 .
s 6!
% o ©
S S S o]
9 o o # L % & © L @
2 ] . o o
. o o N el oG
FH A TNRERITIRIFENE BIE ERIERITIRIFENF _
Rise / drop the flight action Advance / go backwards the flight action

A L

I

ERIRITIRIEENE Zfie /A he AT IR FENE

Flight action of horizontal side Rise / drop the flight action

=)
J—

uabAxo aibeaw yym an|b ay3 aney ases|d pue buneaq ay3 / an|b maids ay} aney asea|d sejnbai s1 mauds ay |

//,}/ »\-'*,«
WMREFREEE L2 2N L AREERER - cDEETSIEIA - & : :
If when obviously reduce on the action or on motive force, can pay attention to the
following items

1. BEithENEE TS Whether the battery electricity is enough?

2. Pitch@&i#B X Whether pitch is too big?

3. XiRBEERELIREEER Mainly fasten and present the situation of one pair of oars?

4. tHBI%E FROHIRAERERE T HFEA Whether obviously shake the part loosely on
the model organization?

5. FEHEBEEREHBEIIBRIBER Whether every transmission organization has had too

loose situations closely?
6. EEERARBENBIHEIBEN Belt had loose passing urgent situation?(Belt version)

diod Abojouydal va oNIN

XHEFEZSUHZEAHREAR 23



8% 2B £ P R% TE

Pitch & throttle setting

— & M1TEXE / Normal Fly setting :

A5 - T AR E

==
WE

S B

Eir
>H

e

3% JAPY 0% Pitch -2~0 A3E JAPS 50% Pitch +5~+6 =i% JAPFY 100% Pitch +9~+11
Low speed throttle 0% Pitch -2~0 Medium speed throttle 50% Pitch +5~+6  High speed throttle 100% Pitch +9~+11
0,
P g5 Pitch égg/‘J
100%5:% +07+12 N
85% o0%
S0%ShiE +67+/ 30%
30%
0%{EC iR 0
0 2 6 8 11

uabAxo aibeaw yum an|b sy} aney asea|d pue buleaq ay3 / an|b maids sy} aney asea|d Jejnbau s| maids ay|

Low speed throttle 0% Pitch -9-12 Medium speed throttle 100% Pitch O High speed throttle 100% Pitch +9~+12
{E3% ABPY 100% Pitch -9~-12 FH3® SAPS 100% Pitch 0 =iE AP 100% Pitch +9~+12
P wes pitch | 100%
100%=i% +07+12 .
100%S e o+ 90%
100%{E3% 0 40%
EE 1 2 3 4 5

« 12EB(Pitch)BITIEEH24E -
BAEERTE  SERHANRTRERE -
PRNEARERSERERT  ERNBEARXNVREST -

Note:
Pitch The total stroke is 24 degrees.
Excessive pitch settings can result in reduced power and flight time.
» Lifting force that appropriate rotation speed is set higher, than the pitch of the setting mode to transfer large.

diod Abojouydal va oNIN

24 XHEREHREBHREMHR



[EER: g MEEES

b S 2

VRN SE

uabAxo aibeaw yym an|b ay3 aney ases|d pue buneaq ay3 / an|b maids ay} aney asea|d sejnbai s1 mauds ay |

duod Abojouyda] va ONIW

HRATRANTLHERR

Trouble shooting

MS Spori

~

i
Blade
Tracking

Hover

Btk E
Rudder
Response

XEMSE LHAVRE 2 & - RAFRANEERE -

iR

Problem

255

Tracking is off

FheRERRE
Head speed too low

THREERBS
Head speed to high

FREEENE—ERE - 30
NS EERI P BN - B
BELEE  SBAFRERZES
fug t -

Drifting of tail occurs during
hovering, or delay of rudder
response when centering
rudder stick.

SR RMPREEL
B

Tail oscillates(hunts or
wags)at hover of full throttle

AR [EE

PitchiE R REREAF
19

Pitch linkage rods are
not even length

FheEAPitchiR S
Excessive Pitch

SR HPIRAR B
Hovering throttle
curve is too low

FhieEMpitchfRIE
Not enough Pitch

SREHPIHARBS
Hovering throttle
curve is too high

BPIUMREAE
Rudder neutral point
improperly set

ERefe BB ERE
Rudder gyro gain too
low

EftfeBRERERS
Rudder gyro gain too
high

[REA R
Cause Solution

AEPitchRVERERE
Adjust length of pitch
ball link.

A ZEPitch3E 1R R K
Pitch#J4~5%
(FRERBEAR
1700~1800rpm)
Adjust Pitch ball link
to reduce pitch by
4~5 digress.
Hovering head speed
should be around
1700~1800 rpm.

= 7 AR B M PI R AR (K9
60%)

Increase throttle
curve at hovering
point on transmitter
(around 60%)

AHEPItchER IR S
Pitch#14~5%
(FEBRERES
1700~1800rpm)
Adjust Pitch ball link
to increase pitch by
4~5 digress.
Hovering head speed
should be around
1700~1800 rpm.

AR AF AR BH M PI AR (9
60%)

Decrease throttle
curve at hovering
point on transmitter
(around 60%)

BREPIHM
Reset rudder neutral
point

IBINEAEALPE IR R E
Increase rudder gyro
gain

PR EALALPEIR B RUE
Reduce rudder gyro
gain

A BT LT IE M B AR BR RV FR F SR BB A MRV AR SR S -

XIf above solution dose not resolve your issues Please check with experienced pilots or contact your MD dealer.

XHEFEZSUHZEAHREAR

25




15 hliEEEIR

Special recommendations

AR EEKFAEECS
TIRAA TR B

Note: Remove the tail box, loosen the two screws, and then set the tail box to stand on the
desktop plane, so that both sides of the flat, and then tighten the screws.

RAE2R B BRENEUERNEERAFEH - MEMENFT— - B

FHEREIMEFLHDEFET  BREOEEEER  BNEA M NERHTERE EMEMNTENRST
REERREE -

Please confirm that both sides of the plane has been parallel, and then loaded back to the tail
pipe, the purpose is not to tilt the tail shaft, resulting in the belt when the pulley running
partial side.

R IAVTER AT

EROTR  HEESFEANTREEBNRLR  TNNEENTARNUAE - BEEHEIEA
BEENRE MASERENERE  FERTEESEMARE  SHIRET—BEEEE - o
BEMBEETFEEEZETER -

Confirmation of belt tension

If flying, action will have to do a pendulum belt knocking sound on behalf of the tail pipe is
too loose, the new tail widening belt must not pull too tight, tightness in question just really
knock the tail pipe of the state would not have to jump teeth, Normally, the belt will operate
on both sides of the walk, if the belt has been found in the unilateral, it may be necessary to
confirm the reference plane.

H i u

" .-i;__ ‘_\J

2

J

RN o S N

WS S

==
W

uabAxo aibeaw yum an|b sy} aney asea|d pue buleaq ay3 / an|b maids sy} aney asea|d Jejnbau s| maids ay|

XHESHREEHREAR

diod Abojouydal va oNIN



VE X 5% - Tk i} I 3 5

=
\

b S 2

pilp=A

==
W

uabAxo aibeaw yym an|b ay3 aney ases|d pue buneaq ay3 / an|b maids ay} aney asea|d sejnbai s1 mauds ay |

duod Abojouyda] va ONIW

15 hliEEEIR

Special recommendations

EEZERBERR  BIREALEE  BEFeRFESE  ARJELSR . EIZEESL &
BIRKRERSEMRE - SMEEERNRL -

If you install the gyro platform and found that plug does not good to go, please put the
platform board joints, with a knife grinding some guide angle, grinding into the plug so far, if
found too loose after the point of quick to dry, so that he firmly on the side board.

MR ERBRAMMRMUERZZAZE/EERA - UeERASEINISHEBERE - INol =184
HERBNAR  ZEAZBRBKERTEME

The mat and the tripod on the tripod is recommended to use the knife to remove the acute
angle, so as to avoid long or due to external damage caused by the apron, you can also take
the screws locked into the reserved hole, do not pad according to the actual needs set.

XHEFEZSUHZEAHREAR 27




